
315

14

19

64

7

8

1

2

10

11

22
21

19

17

8

12

4

6

315

17

9

35

16

18

20

20

16

18

13

KELLY SPINNER - PNEUMATIC
Parts Illustration - 1/3

3/8/19

9

BV
M

 C
O

R
PO

R
A

TI
O

N
30

7 
M

A
G

N
O

LI
A

 
BU

SI
N

ES
S 

PA
RK

 
D

R.
 

M
A

G
N

O
LI

A
, T

X 
77

35
4;

 P
H

O
N

E:
 3

46
-2

96
-5

50
1 

w
w

w
.b

vm
c

o
rp

.c
o

m
; s

a
le

s@
b

vm
c

o
rp

.c
o

m

darby
Oval

darby
Rectangle

darby
Oval

darby
Line

darby
Rectangle

darby
Rectangle

darby
Rectangle

darby
Rectangle

darby
Line

darby
Rectangle

darby
Rectangle

darby
Rectangle

darby
Rectangle



23

24

25

26

29
27

30

31

2X

2X

2X

2X

3X

29

2X

33

32

34

4X

KELLY SPINNER - PNEUMATIC
Parts Illustration - 2/3

3/8/19



MAIN AIR SUPPLY INLET 
REMOVE PLUG TO 
CONNTECT HOSE 
ASSEMBLY (1" NPT) AIR SUPPLY 

INLET FROM 
PILOT VALVE 
(1/4" NPT)

AIR SUPPLY 
INLET FROM 
PILOT VALVE 
(1/4" NPT)

KELLY SPINNER - PNEUMATIC
Parts Illustration - 3/3

BV
M

 C
O

RP
O

RA
TIO

N
43

0 
S.

 N
A

V
A

JO
 S

TR
EE

T,
 D

EN
V

ER
 C

O
 8

02
23

PH
O

N
E:

  3
03

-9
75

-1
40

2;
 F

A
X:

  3
03

-9
75

-0
98

1
w

w
w

.b
vm

co
rp

.c
om

; s
al

es
@

bv
m

co
rp

.c
om

3/8/19



ITEM 
NO.

PART NO. QTY DESCRIPTION

1 200602-C 1 SUB SHAFT
2 200600-B 2 SPINNER HOUSING
3 200604-E 2 BEARING AND SEAL RETAINERS
4 200604-A 2 GREASE SEALS (BEARING & SEAL RETAINER)
5 940308-1 4 GREASE FITTING
6 200603-C 2 SHIM SET (1 BLUE & 1 YELLOW)
7 200604-T 1 TOP BEARING HOUSING
8 200603-B 2 HOUSING BEARINGS (1 CUP & 1 CONE per ASSEMBLY)
9 200604-F 2 SLINGER RING
10 200607-C 1 RING GEAR
11 200601-B 1 LOWER PLATE COVER
12 200604-B 1 BOTTOM BEARING HOUSING
13 200611-SMR 1 AIR STARTER ASSEMBLY - RIGHT TURN
14 200610-SML 1 AIR STARTER ASSEMBLY - LEFT TURN
15 1408C-12-5 16 HEX HEAD BOLT 1/2-13 X 1-1/2 (8 PER RETAINER)
16 20080-00-0 16 1/2" LOCKWASHER

17 1412C-14-5 22
HEX HEAD BOLT 3/4-10 X 1-3/4 (8/6 PER BEARING HOUSING & 
6 FOR COVER)

18 20120-00-0 22 3/4" LOCKWASHER

19 1410C-14-5 12
HEX HEAD BOLT 5/8-11 X 1-3/4 (6 PER GEAR & 3 PER AIR 
STARTER)

20 20100-00-0 12 5/8" LOCKWASHER
21 1410C-12-5 4 HEX HEAD BOLT 5/8-11 X 1-1/2 (2 PER PAD EYE)
22 200605-P 2 PAD EYE
23 200690 2 MUFFLER
24 200672 2 1" - 1 1/4" PIPE BUSHING
25 200678 2 1" STREET ELBOW
26 200675 3 1" SHORT NIPPLE
27 200685 2 RELAY VALVE
28 10438 2 HOSE TO RELAY VALVE
29 200673 2 1" NPT - 1" BARBED FITTING
30 200688 1 1" ID HOSE
31 200680 1 1" PIPE TEE
32 200677 4 90 DEG ELBOW
33 200689 2 HOSE CLAMP
34 200693 1 1" NPT SQUARE HEAD PLUG
35 200605 2 1" DIA TURNBUCKLE, 18" TAKE-UP LENGTH

KELLY SPINNER PARTS LIST

3/8/19


	Sheet1
	Drawing View19

	Sheet2
	Drawing View21

	Sheet3
	Drawing View20

	Sheet4



